



Test Report	Sample No: 0999951222	Page 1 of 1
Test Component Description: Steel Guard Nanocoated Panel & uncoated panel		
Size: - ----	Part No: -----	
Test Specification: - Surface Roughness test as per party's letter No. Nil dt. 12/06/2009. [PVT/ (CIRT-CSD-1861)]		

Sr. No.	Test Description	Actual Test Results	
		SN	Reading
1.0	Surface Roughness (Ra Value) on Nanocoated Panel in μm	i)	1.49
		ii)	2.53
		iii)	2.46
			<u>3.88</u>
2.0	Surface Roughness (Ra Value) on Uncoated Panel in μm	i)	<u>3.88</u>
		ii)	<u>3.76</u>
3.0	Marking - Manufacturer's name or trade mark	No Marks	

Assessment:-

The samples "Steel Guard nanocoated Panel & Uncoated Panel" was subjected to above mentioned test as per party's letter No. Nil dt. 12/6/2009 and actual test results are reported.

Sectional Head
Automobile Laboratory